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tJtnmH4 A (1l MI SCELLANEOUS COVERS A (1) 

~-'5- 14 -'5-
No. Pars No. 

Description ~~ 
Number 

1 20003808 l: Hit Top Cover 1 

2 10010770 ll!l!i'l!l til" Oil Si ght Wi ndow 1 

3 10010766 ~~H (M4X20) Screw (M4 X 20 ) 9 

4 10003798 O%~ ( GB/T 3452 . 1-2005-15 X 1. 8-G-N) O-Ri ng (GB/T 3452. 1-2005-15 X 1. 8-G-N) 1 

5 20003787 00 1& Head Cover 1 

6 10002924 ~~H ( GB/T 65- 2000 AW.- M4X 6) Screw ( GB/T 65- 2000 AW.- M4 X 6) 4 

7 10010771 l::J:M:~~,@; Take- up Guard 1 
8 10010828 ~~H (M4) Screw ( M4) 1 

10 10009470 If::~ (GB/T 860-1987- 6) Washer (GB/T 860-1987-6) 1 

11 10010767 ffllln~ -t.l Guide 1 ---- -"-'------ -------------------------- ---------------------------------
12 10010776 OOtJR.:&'Mif:: Head Cover Gasket 1 

13 10010773 l:Mt.:&'M:W: Top Cover Gas ket 1 

14 

15 

16 

18 

19 

21 

22 

23 

20003786 tJln Machine Frame Un i t 1 

10004257 Hlm' ';' Belt Cover 1 

10003056 ~~H (GB/T 65- 2000 AW.-M4X 60) Screw (GB/T 65-2000 AW.-M4X 60) 3 

10007068 ~~H (GB/T 65- 2000 AW.-M4X 10) Screw (GB/T 65-2000 AW.-M4X 10) 1 

10011314 ~~H (M4X6) Screw (M4X 6) 1 

10010774 nt;nctn~t& Eye l et Cover 1 

10010689 tR (2X 7) Pin (2X7) 2 

!..~2.9~~! ____ !'_~ __ i_g.§j.J.._~i?_-:.?..~2.?_~f:!:iL_______________ ~~.?.h~E __ (r:i.~LL~~§.:~9.2..?.. . .6~--=-~L _____________________ ----~----
24 10010765 

26 10007068 

27 20003809 

28 10007654 

~~H (GB/T 65- 2000 AW.-M4X 10) 

l:if:i'l!lili: 
~~H (GB/T 65- 2000- M3X 5) 

Needle Thread Eyel e t 

Screw (GB/T 65-2000 AW.-M4X 10) 

SP Container Set 

Screw (GB/T 65- 2000- M3 X 5) 

1 

4 
1 

2 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

40 

41 

42 

10007654 ~~H (GB/T 65- 2000- M3X 5) Screw (GB/T 65- 2000- M3 X 5) 2 

10010768 l:if:i'l!l~ SP Container Set Cover 1 

10010772 if:i'l!l1Jhn,@; Thread Eyelet Support 1 

10010826 1JtnH Thread Eyelet 3 

100 10769 ~~H Screw 2 

!..~2.~2J_I~---- ~~i0l~~-~---------------------------------- ~~~-~!~.!..~~~~.9--~r~l~~-------------------------------- ____ l ___ _ 
100 11127 ll})tf' ~ Saf ety Plate 1 
10010825 ~{g Felt 1 

10011907 ll})tf'';'.SZ:~ Safety Pl a t e Ho l der 1 

10011126 ll})tf'';',@; Safety Pl a t e Support 1 

100 13019 ~~H (M3 X4) Screw ( M3X4) 3 

20003788 $;1& Mach i ne Frame Unit 1 

100 10720 lf:!JX~ Seal Pulg 1 

10010827 001& illl tffi Modle Pl a t e 1 

----- ---------- ----------------------------------- ------------------------------------------ -------
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tJtnmH4 s (2l MI SCELLANEOUS COVERS B (2) 

~-'5- 14 -'5-
No. Pars No. 

Description ~~ 
Number 

1 10010714 1:~11§. Looper Thead Take- up Cover 1 

2 100 11222 ~~H (M4) Screw (M4) 1 

3 100 11216 ~jt Spr ing 1 

4 10002960 ~~H (GB/T 67-2000 AW.-M2. 5 X 3) Screw (GB/ T 67- 2000 AW.-M2. 5 X 3) 2 

5 20003772 ~ill:~ Cloth Plate 1 

6 10003066 ~~H (M4X12) Screw (M4X12 ) 8 

7 10003026 If:-~ (GB/T 860-1987- 5) Washer (GB/T 860-1987-5) 4 

8 20003769 :ftl( ~l)tfil Front Cover Hinge 1 

9 10009471 ~~a (GB/T 6170-2000 AW.-M4) Nut (GB/T 6170-2000 AW.-M4) 1 

-~~-l~~~~--!~Li@fl_~~~~~~~~~l~------~~~-~~L~~~~~m.-~~~~------------~--
11 10002997 If:-~ (GB/T 96. 1- 2002 AW.-4) Washer (GB/T 96 . 1-2002 AW.-4) 1 

12 10009470 If:-~ (GB/T 860-1987-6) Washer (GB/T 860- 1987- 6) 2 

13 10009471 ~~a (GB/T 6170- 2000 AW.-M4) Nut (GB/ T 6170-2000 AW.-M4) 1 

14 20003768 ~illltr~ Front Cover 1 

15 100 11218 ~~H (M4) Screw (M4) 1 

16 10002997 If:-li.] (GB/T 96. 1-2002 AW.-4) Washer (GB/T 96 . 1-2002 AW.-4) 1 

17 10011217 ~~H (M4X10) Screw (M4X10) 1 

18 10010710 ~~H (M5) Screw (M5) 1 

19 10010766 ~~H (M4X20) Screw (M4X 20) 2 

--~-~- ~~Q92_~!____ !~:!] __ i~~-~-!L________________________________ ~£!~~--~!~~1---------------------------------------- ----~----
21 20003773 

22 100 10711 

23 20003771 

24 100 10713 

25 10009471 
26 100 10712 

27 100 11221 

28 100 11219 

29 100 10785 

~illltr"llStfil 
~~H (M5X8 . 5) 

lltr~ 
~~H (M4) 

~~a (GB/T 6170- 2000 AW.- M4) 

~jt 

ll}j)lft~ 

ll}j}l!t-ll§. 

~~H (M4) 

Front Cover Hinge 1 

Screw (M5 X 8. 5) 1 

Side Cover 1 

Screw (M4) 1 

Nut (GB/T 6170- 2000 AW.-M4) 1 
Spring 1 

Pu1 g 4 

Cover 1 

Screw (M4) 1 

30 ~~Q9]Q_~~---- !~:!J __ iQ.!!/J._~z::-~-~~Q-~-~:.~i-~-~------------- ~g~~--~~.r_.9_?..-::~Q.Q9 __ ~~::-!!_!.::<_Ql ____________________ ----~----
31 

32 

33 

34 

35 

10002881 

10011220 

20003770 

10003073 

10002911 

~~H (GB/T 65- 2000 AW.-M4X 8) 

~jt 

:ftl(~~ 

U:. li.l (GB/T 95- 2002 CW.- 5) 

~~H (GB/T 65- 2000 AW.- M4X 5) 

Screw (GB/ T 65- 2000 AW.- M4 X 8) 1 
Spring 1 

Front Cover 1 

Washer (GB/T 95-2002 CW.-5) 1 

Screw (GB/T 65- 2000 AW.-M4 X 5) 1 

----- ---------- ----------------------------------- ------------------------------------------ -------
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tJtnmH4 c (3l MISCELLANEOUS COVERS C (3) 

~-'5-
No. 

1 

2 

3 

4 

5 

6 

7 

8 

14 -'5-
Pars No. 

100 10784 
10007068 

100 10787 

100 10783 

10002881 

10010778 

10003825 
10009447 

#Hel3(W. 
~~H (M4X 10) 

#Hel3(W.~ 

#He ~ll}jilll :ft\ 

~~H (M4X 8) 

~it 
OJJ;[i (5 X 1. 8- G- N) 

:ft\li] (GB/T 96. 1-2002 Am_-5) 

Description ~~ 
Number 

Feed Re gulating Pushbutton 1 
Screw (M4 X 10) 3 

Bed Top Cover 1 

Bed Top Cover Gasket 1 
Screw (M4 X 8) 1 

Spring 1 
O- Ring (5 X 1. 8- G-N) 1 
Washer (GB/T 96 . 1-2002 Am_-5) 1 

9 10009669 ~li] (GB/T 896-1986- 3. 5) Reta ining Ring (GB/T 896- 1986-3. 5) 1 

-~~-l~~~~--~P~--------------------~~-~~~------------------------~--
11 10010720 lf:!JX~ Seal Plug 3 

12 10010722 ~~H (M4X 10) Screw (M4 X 10) 2 

14 10010721 ~~H Screw 2 

15 100 10782 lf:!JX~ Seal Pl ug 1 

16 10003280 ~li] (GB/T 893. 1- 1986 A~-16) Reta ining Ring (GB/T 893. 1- 1986 A~-1 6) 2 

17 100 10777 rli!Z IMJ Oil Filter Screen 2 

18 10010779 ~~H Screw 2 

19 10003094 ~~H (GB/T 70. 1- 2000 Am.-M6 X20) Screw (GB/T 70.1-2000 Am.-M6X20) 2 

20 10009222 :f£\[1 (6. 8 X20X2. 8) Washer (6 . 8 X 20X2. 8) 2 

21 !..~2.9.§~~~---- !'_~ __ i_g.§j.J.._~£?..::.!..~§.!.:.§L_____________________ ~~.?.h~E __ (r:i.~LL~~:l?..?..~-:§.~--------------------------- ----~----
22 

23 

24 

25 

26 
27 

28 

29 

30 

31 

32 

33 

34 

10002924 ~~H (GB/ T 65- 2000 Am.-M4X 6) Screw (GB/T 65-2000 Am.-M4X 6) 2 

10010724 itE';'t'Z Dustproof Plate 1 

10003093 ~~H (GB/T 70. 1-2000 Am.-M8 X 20) Screw (GB/T 70. 1-2000 Am_ - M8 X 20) 3 

10002840 ilJPH (GB/T 827-1986- 2X5) Ri vet 1 

10009399 il!lf1 (10X 19 X4) Oil Seal (10 X 19X 4) 1 
10013171 lf:!JX~ Seal Pul g 2 

10009195 ~~H (M4 X7 . 80) Screw (M4 X 7. 80) 2 

10010781 illltl\ Oil Sight Gaugeo il Receiver 1 

100 10723 ~#f~i;l) ~ll}j il!l:ft\ Gasket 1 

!..~2.9~~~---- ~1'-i~--------------------------------------- fl~-~------------------------------------------------- ____ l ___ _ 
10002840 ilJPH Ri vet 2 

10010786 ~#f~i;l)~ Cover 1 

10007433 "fj'j (GB/T 879. 1-2000 ]f.jl" £~-5X30) Pin (GB/T 879. 1- 2000-5 X 30) 2 

35 10007432 ~~H (GB/T 70. 1- 2000 Am_- MlO X 30) 

~-'5-Ji!l! 
Screw (GB/T 70. 1-2000 Am_ - MlO X30) 

Modl e Pl ate 

4 

1 36 10004258 

----- ---------- ----------------------------------- ------------------------------------------ -------
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&M001111tlftf (4) FEED DRIVING CONTROL MECHANISM (4) 

~-'5- ftf-'5-
No. Pars No. 

Description ~~ 
Number 

1 10009654 ~~ (GB/T 896-1986- 6) Retaining Ring (GB/T 896-1986- 6) 1 

2 100 10864 &MiJW'fJ ii!Ji'PJ'fj'j$!E Slider Ling Pin 1 

3 100 10850 &MiJW'fJffFiHJZ Slider Link 1 

4 10003083 ~~ (GB/T 97. 1-2002 At&-4) Washer (GB/T 97 . 1-2002 At&-4) 1 

5 10010852 ~JH (M3.5X 6) Screw (M3.5X6) 1 

6 10010860 &_i;l)-\if;f1~Jt Gasket 1 

7 10014187 &_i;l)i)W'fJt!Zi.lHtf Plate 1 

8 10010845 ~~~ Seal Pulg 1 

9 10010853 ~J£;1; (SMll / 64" X 40) Nut (SMll /64" X 40) 2 

10 10009008 ~JH (M6 X 16) Screw (M6 X 16) 1 ---- -"-'------ ------------------------ ----------------------------------
11 10010851 &_i;l) 0011 i!IJ;fpj Differe ntial Lever 1 

12 10010848 OJ{;~ O-Ring 1 

13 10010855 ~JH (M4X3) Screw (M4X 3) 1 

14 10007068 ~JH (GB/T 65- 2000 At&) Screw (GB/T 65- 2000 At&) 5 

15 100 10857 &M0011ff Differe ntial Lever 1 

16 100 10849 &M0011ff$!E Differe ntial Lever Shaft 1 
17 10010846 ~~ (4. 5 X9. 7X0. 8) Washer (4.5X9.7X 0. 8) 3 

18 10010859 ~~ Spring 1 

19 10010854 ~JH (M4) Screw (M4) 1 

--~-12..- !..~2.l~-~~---- !~:J] __ i_~~~..9..2::.!9.:..'0___________________________ ~£!~':'--~~-~~L~:...!l __________________________________ ----~----
21 

22 

23 

24 

25 

26 

27 

100 10861 

100 10863 

100 10847 

100 10856 

100 10858 

10010865 

10010862 

~~ (6. 1Xl2.5Xl. 1) 

&M 0011 :tu!}ttn. 
~Ja 

~JH 

:tu!}t .J& ~ ,g 
~JH (SMll /64" X 40) 

~~ (5X9 . 1XO. 6) 

Washer (6. lX 12 . 5X 1. 1) 1 

Differential Feed 1 

Nut 1 

Screw 1 

Differ e ntial Lever St op 2 
Screw (SM11/64" X40) 2 

Was her (5 X 9. 1X O. 6) 2 

----- ---------- ----------------------------------- ------------------------------------------ -------
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~-'5- ftf -'5-
No. Pars No. 

l 10002904 

2 100 10822 

3 100 11803 

4 100 111 23 

5 100 14188 

6 10004265 

~JH (GB/T 65- 2000 AW.- M3X4) 

~JH (M4 X 3) 

~JH (M5 X6) 

!ii!l:g 

&#.J~f.ll. ftf 
~JH (M3. 5X6) 

Description 

Screw (GB/T 65- 2000 AW.- M3 X 4) 

Screw (M4 X 3) 

Screw (M5 X 6) 

Bushing 

Ret aining Complete Set 

Screw (M3 . 5X 6) 

DRIVING MECHANISM (5) 

~~ 
Number 

1 

5 
1 

1 

1 

1 

7 10004277 ~JH (M3. 5X7. 5) Screw (M3 . 5X7. 5) 1 

8 10011728 &#.J~!ii!l fW!:g Bushing 1 

9 10002904 ~JH (GB/T 65-2000-M3 X 4) Screw (GB/T 65-2000-M3 X 4) 1 

10 10011731 .3f~ffi"tJ:(~ilfiffi.fR Plate 1 ---- -"-'------ ----------------------------- ---------------------------------
11 10008069 il!J~ ( <P 2) Oil Wi c k ( <P 2) 1 

12 10011737 &#.J~!ii!l Retaining Shaft 1 

14 100 10820 &#.J:i!.:ffi1!ff Retaining Connection 1 
15 100 11732 :B'ili.l Retaini ng Ring 1 

16 100 11723 :i!.:ffi1!ff"fl'l!ii!l Dr iving Shaft 1 

17 100 10846 ~li.] (4. 5 X9. 7X0 . 8) Washer (4 . 5X9. 7X 0. 8) 2 

18 10014367 ~J£1 (SM11/64" X 40) Nut (SM11/64" X 40) 2 

19 10004273 "\'j'j (2 X 5) Pin (2 X 5) 1 

20 10004275 :i!.:ffi 0011 ~.Vt; Feed Dog Eccentric 1 

21 ~~Q9~~~~---- ~-~------------------------------------------ ~~~~~i~[.B~2:_[ ______________________________________ ____ l ___ _ 
22 10004276 ~Ja Nut 1 

23 10022376 ~JH Screw 1 
24 100 10821 ~JH (M3 X3) Screw (M3X 3) 1 

25 100 10819 :i!.;ffi1!ff "fl'l Connecting Rod Pi n 1 

26 10011730 ~~~ Washer 1 
27 10010818 :i!.:ffi1!ff Feed Dog Driving Connecti ng Rod 1 

28 10008149 !ii!lffi (K1 7X21 X 10) Bearing (K17X21X10) 1 

29 10011727 ~JH (SM1/8"X44) Screw (SM1 /8" X44) 1 

30 10004269 :i!.:ffi~.Vt:001J.@: Feed Dog Regulating Eccentr i c 1 

--~-~- ~~Q~lJ~~---- !~:!] __ i¥j_~-~-------------------------------- ~£!~~--~!~~1---------------------------------------- ____ 1 ___ _ 
32 10004268 ~if (12. 5X25X2 . 2) Spr ing (12 . 5 X 25X2. 2) 2 

33 10004267 "fl'! (2 X 11. 5) Pin 1 

34 10004279 "fl'j Pin 1 

35 10004274 :i!.;ffi ~.Vt: Feed Dog Regul ating 1 

36 100 11801 ~JH (M4X 8) Screw (M4 X 8) 2 

37 10011796 .3f~ _UilHfz:.tri Feed Bar Up Pl ate 1 

38 10009633 jJ~ffi"tJ:c Feed Bar Bl ock 1 
39 10011735 .3f~ffi"tJ:( {JiiH.'!ii!l Feed A jus t ing Bin 1 

40 10012062 ~JH (SM11 /64" X 40) Screw (SM11/64" X 40) 1 

42 l.~Qll.~..2. ___ if!L~------------------------------- ~.l!~f}.~.!:!$ ____________________________________ ___ l __ _ 
41 100 11801 ~JH (M4X8) Screw (M4X 8) 1 

43 100 11804 .3f~.tl ~llHfz:.Jti Feed Bar Ri ght Plate 1 

44 Screw (SM11 /64" X 40) 1 10011 726 ~JH (SM11 /64" X 40) 

45 

46 

47 

48 

10004733 

10011725 

10011733 

100 11740 

:i!.;ffi.3f~ 

:i!.;ffi.3f 

~JH (SM9/64" X40) 

~JH (SM11/64" X 40) 

Feed Bar 

Main Feed Dog 

Screw (SM9/64" X 40) 

Screw (SM11 /64" X 40) 

1 

1 

2 

1 

10011736 & #.J:i!.;ffi.3f 49 Different i a l Feed Dog 1 

50 100 11794 ~JH (M4 X 10) Screw (M4 X 10) 2 

51 ~~Q~l-~~---- ~~-~f~-~~-------------------------------- ~~~~-~~-~~f~ _ _El~!~--------------------------------- ____ l ___ _ 
52 10004734 &#.J.3f~ Di f ferential Feed Bar 1 

53 10006160!ii!lffi (K1 2 X15X9 . 7) Bearing (K12X15X9. 7) 1 

54 10011734 .3f~ iltrffi"tJ:c Feed Bar Bl ock 1 

55 10011739 :i!.:ffiffi"tJ:ci.' Feed Dog Dri v i ng Bushing 1 

56 10011738 :i!.;ffiffi"tJ:c Feed Dog Dri v i ng Bl ock 1 
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"T!ti!J{~ #Jmlftf (6) SHAFT DRIBING MECHANISM (6) 

~-'5-
No. 

1 

2 

3 

4 

5 

6 

7 

8 

23 

24 

25 

26 

28 

29 

30 

31 

32 

33 

34 

35 

36 

ftf -'5-
Pars No. 

100 11128 
10011970 

10002870 

10004761 

10014256 

10011969 

10004764 

10012024 

Description ~~ 
Number 

1 

2 

1 

1 

1 

10004839 ~~H (M3. 5 X 6) Screw (M3 . 5X6) 4 

100 11966 ~~H (M6 X 8) Screw (M6X8) 3 

~~Q~l~i____ ][~~~------------------------------------- ~E~~~-§J!~f!__________________________________________ _ ___ l ___ _ 
100 11962 JA#J~ Pully 1 
10003058 ~~H (GB/T 65- 2000 Am_- M5 X14) Screw (GB/T 65- 2000 Am_- M5 X14) 1 

100 11925 If:: li] (5. 2 X 25X2) Was her (5 . 2X25 X 2) 1 

100 11967 ~~H (M4X9) Screw (M4X 9) 1 

10012162 ~~H (M5 X5) Scr ew (M5X5) 2 

----- ---------- ----------------------------------- ------------------------------------------ -------
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~#$flf: (7) 
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~ttmwt (7) LOOPER DRIVING MECHANISM (7) 

~-'5- ftf-'5- ;gfj; Description ~~ 
No. Pars No. Number 

1 10012027 ~JH (M2. 5) Screw (M2 . 5) 1 
2 10002915 ~JH (GB/T 65-2000 AW.-M2. 5X 4) Screw (GB/T 65-2000 AW.-M2. 5 X 4) 2 
3 10012022 ~It Washer 1 
4 10012019 ~ttiJW'fJ.f~ff Looper Lever 1 
5 10009255 ~JH (SM1/8 "X 44) Screw (SM l /8" X 44) 2 
6 10011131 !ii!l'§' Bushing 3 
7 10012044 ~tt iJWiJ.f~!ii!l Looper Rocker Shaft 1 
8 10012018 :13li.l Reta ining Ring 1 
9 10011653 ~li.l (5. 2 X 10. 5 X 1) Washer (5 . 2X 10. 5X 1) 1 

_.J.Q._ l.QQ.!Z.Q.~-- ~JH (M5X8) Screw (M5 X 8) _ _ _L __ ----------------------------------------------------11 10026480 ~ttm~ Looper Block 1 
12 10012021 ~tt :f~!ii!lti:ff Looper Rocker Shaft Connecting Rod 1 
13 10013038 :13fi (GB/T 896- 1986-5) Retaining Ring (GB/T 896- 1986-5) 1 
14 10012062 ~JH (SMll/64" X 40) Screw (SMll/64" X 40) 1 
15 10012016 ~JH (SMll/64" X 40) Screw (SMll/64" X 40) 1 
16 10012038 ~tt!ii!l Looper Shaft 1 
17 10002989 ~Ja (GB/T 6177. 1- 2000 AW. -M5) Nut (GB/T 6177. 1- 2000 AW. -M5) 1 
18 10012061 ilf!:tt3f JZ. Needle Guard Bar 1 
19 10012014 ~JH (M5X4) Screw (M5 X 4) 1 
20 10012039 ~]!-~~-~---------------------------------- Needl e Guar d Gasket 1 ------ ------------- ------------------------------------------------------- ---------
21 10012041 ilf!:tt~~Jt Needle Guar d Washer 1 
22 10011973 ~It Washer 2 
23 10012017 ilf!:tt~ Needle Guard Support 1 
24 10012032 ~JH (M4 X7) Screw (M4 X 7) 1 
25 10012020 tt~~ Seal Pulg 1 
26 10012030 $i!J:g Bushing 1 
27 10013176 ~JH (M4X8) Screw (M4 X 8) 2 
28 10012015 ilf!:tt!ii!l Needle Guard Shaft 1 
29 10002995 ~[i (GB/T 848-2002 AW.-6) Washer (GB/T 848- 2002 AW. -6) 1 
30 10009653 ~-~--iQ~!~-~2?~L~£?~-~--------------------- ~~~~.!::.!-.I:.~-B~E-~_ig~a-~2?.:}3..£?~i2 __________________ 1 ----- - ------------- ---------
31 10012028 ~JH (M5X8) Screw (M5X 8) 1 
32 10009074 ~JH (M4X4) Screw (M4X4) 1 
33 10012033 ilf!:tt:I!ti:ff Needle Guard Connecting Shaft 1 
34 10012036 r*Jilf!:tt Needle Guard 1 
35 100 11974 ~JH (M6X 11) Screw (M6 X 11 ) 1 
36 10012031 ~#1~ff Looper Holder 1 
37 10002872 #! ( GB/T 119. 2-2000- 2 X 5) Pin (GB/ T 119. 2- 2000- 2X5) 1 
38 10012043 ~JH (M5X 14) Screw (M5X 14) 1 
39 10011122 $i!J:g Bushing 1 
40 l.QQQ1_~~--- ~#J:\'<:il!Jtpj ~.9£E.~E..~~.!!~.E..-.AE.IE ___________________________ ___ l ___ ----------------------------------
41 10002870 #! (GB/T 119. 2-2000-1. 5X6) Pi n (GB/T 119. 2- 2000- 1. 5X6) 1 
42 100 14285 ~#i.!Htf Looper Set 1 
43 10012042 m~~ Needle Front Guard 1 
44 10002915 ~JH (GB/T 65- 2000 AW.- M2. 5X 4) Screw (GB/T 65- 2000 AW.- M2. 5 X 4) 1 
45 10004840 ~JH (SMll/64" X 40) Screw (SMll /64" X 40) 2 
46 100 14271 ilf!:tt:l!fffJHtf Needl e Guard Conntecting Rod 1 
47 10012162 ~JH (M5X5) Screw (M5 X 5) 2 
48 10012026 ~tt~tt Looper Rocker Pin 1 
49 10011794 ~JH (M4 X 10) Screw (M4 X 10) 1 
50 10012037 ~tt ~tt-'fW~ ~E.?.P..~E-~~~l!~E-C.:!::~.!::~~~~~.§h..~----------------------- 1 ------ ------------- ---------------------------------------------- ---------
51 10012025 ~tt001Jtt Connecting Rod Pin 1 

From the library of: Superior Sewing Machine & Supply LLC



UPPER SHAFT MECHANISM (8) 

9 

, , 
5 

, / 
4 / 

, 

19 6 
\ 15 

, 13 
1 / 

, 

3 

' , 

/ 

25 

From the library of: Superior Sewing Machine & Supply LLC



UPPER SHAFT MECHANISM (8) 

~-'5- ftf -'5- Description ~~ 
No. Pars No. Number 

1 100 14260 #ff ii!JtfifJ:l.ftf Count erweight Set 1 
2 100 12040 ~~H (M5 X11) Screw (M5 X11 ) 2 

3 100 12035 ~~H (M6 X 11) Screw (M6 X 11 ) 2 

4 10003535 !filljJ: (NSK6004ZZ) Bearing (6004/P5) 2 

5 10004841 !fill'§' Bus hing 1 

6 10011966 ~~H (M6X8) Screw (M6 X 8) 4 

7 10011972 ...t!filliltr1J Upper Crankshaft 1 
8 10014121 .if~~_t Upper Counterweight 1 

9 10012162 ~~H (M5 X 5) Screw (M5X 5) 2 

10 10011964 ~!fill~ Shaft Joint 1 ---- -"-'------ ------------------------- ---------------------------------
11 100 12024 ~~H (M6 X15) Screw (M6X15) 2 

12 100 12070 ...t!fill 9='11 Cranks haft 1 

13 Bearing (6204N2-2RS) 1 10025876 !filljJ: (6204N2- 2RS) 

14 Adapter 2 100 12034 ...t!ii!l*t:g 
15 O- Ri ng (43 X 1. 6) 2 100 11923 O%~ (43 X 1. 6) 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

100 11927 JA#JIIt;J;Jll~ Upper Shaft Sprocket 1 

10004759 f.'JU:JU:g<ii!Jtfi Driv ing Lever 1 

10008020 f.'Jb~~fffJ:l.ftf Connecting Rod Set 1 

10004839 ~~H (M3.5X6) Screw (M3.5X6) 4 

~~Ql~~~---- ~~~}!------------------------------------- YEP~:_§~~~!------------------------------------------ ____ l ___ _ 
100 14190 'f~fJ:l.ftj: Handwheel Set 1 

10003073 ~~ (GB/T 95- 2002 CW.-5) Washer (GB/T 95- 2002 CW.- 5) 1 

10003058 ~~H (GB/T 65- 2000 AW.-M5 X 14) Screw (GB/T 65-2000 AW.-M5X 14) 1 

100 11969 ~~H (M6 X 5) Screw (M6 X5) 12 

10009187 ~~H (M6 X 8) Screw (M6 X8) 1 

----- ---------- ----------------------------------- ------------------------------------------ -------
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- NEEDLE THREAD TADKE-UP MECHANISM (9) 

~-'5- ftf -'5- ;gfj; Description ~~ 
No. Pars No. Number 

1 10011301 1.J6~fF$i!J Driving Shaft 1 
2 10011125 $i!J:g Bushing 1 
3 10011285 1.J6~$i!JIW!:g Driving Shaft Bushing 1 
4 10011124 $i!J:g Bushing 1 
5 10009399 illlf1 Oil Seal 1 
6 10011291 *~fF Top Cover Thread Eyelet 1 
7 10002924 ~JH (GB/T 65- 2000 A?;&- M4X 6) Screw 5 
8 10011300 ... b.'.t~.fR Needle Thread Take-up 1 
9 10005537 :W:li.l (GB/T 93-1987-5) Washer (GB/T 93-1987-5) 1 

_ .J.Q._ l.QQ.!ZQ71. __ ~JH (M5X 16) Screw (M5 X 16) _ _ _L __ ------------------------ -----------------------------
11 10003083 If::fi (GB/T 97. 1-2002 A?;&.-4) Washer (GB/T 97. 1-2002 A?;&.- 4) 4 
12 10007068 ~JH (GB/T 65- 2000 A?;&- M4X 10) Screw (GB/T 65-2000 A?;&-M4X 10) 4 
13 10012069 ...L'Z.1.J6~fF Top Cover Thread Take-up 1 
14 10012072 1.J6~fF Thread Take- up 1 
15 10012074 1.J6~fF~ Bracket 1 
16 10012077 fflll#i1~Ti1~.fR Top Cover Thread Guide 1 
17 10012067 fflll~i'.t~.fR Supplementary Thread Guide 1 
18 10004864 ~JH Screw 1 
19 10004866 fflll~i1~+~~.fR Supplementary Tension Disc 2 
20 10004843 ~~------------------------------------------ ~2!1 ... ~------------------------------------------------ 1 ------ ------------- ---------
21 10004865 ~Ja (SM9/64" X 40) Nut (SM9/64" X 40) 1 
22 10011294 liiillllt:~~ Lid 1 
23 100 11286 !iiilll&;.illlffi Felt 1 
24 100 11296 !iiilll&;.n-f* Sp Container 1 
25 10002940 ~JH (GB/T 67- 2000 A?;&- M3 X 6) Screw (GB/T 67- 2000 A?;&-M3X 6) 2 
26 10011302 ~illli'J.I.fR Oil Pipe Eyelet 1 
27 10002924 ~JH (GB/T 65- 2000 AW.- M4 X6) Screw (GB/T 65- 2000 A?;&-M4X 6) 1 
28 10008072 illl~ ( <1> 2) Oi l Wick ( <1> 2) 1 
29 10007796 illli' ( <!>4 X <ll 6) Oil Pi pe ( <!>4X <!>6) 1 
30 10012071 ~-~~~------------------------------------- ~£-~~~!_~~~~! _________________________________________ 1 ------ ------------- ---------
31 10007068 ~JH (GB/T 65- 2000 A?;&- M4X 10) Screw (GB/T 65- 2000 A?2i-M4 X 10) 2 
32 10011297 #~i'.t~.f!Z Needle Thread Eyelet 1 

----- ---------- ----------------------------------- ------------------------------------------ -------

------ ------------- ---------------------------------------------- ------------------------------------------------------- ---------
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NEEDLE BAR & SPREADER MECHANISM (10) 

~-'5- ftf -'5- ;gfj; Description ~~ 
No. Pars No. Number 

1 100 11336 Wltttl!l$i!l Driving Shaft 1 

2 100 13872 tt~~J£-\lL-wi Knock Pin 2 

3 100 11093 $i!J:g Bushing 1 

4 100 11292 ~~H (M6X6) Screw (M6 X 6) 2 

5 10008089 illl~ ( .p 3) Oil Wick ( .p 3) 1 

6 10011357 ~~H (M3 X 6) Screw (M3 X 6) 1 

7 10011288 ~~H (M5) Screw (M5) 1 

8 10011293 Wltt 00 1) 1~ff Adjus ting Lever 1 

9 10011130 $i!J:g Bushing 1 

_ .J.Q._ l.QQ.U.;LS.i __ ffili.l ~~j~~~lli~~------------------- __ _L __ ------------------------11 100 12014 ~~H (M5 X4) Screw (M5 X 4) 2 

12 100 12024 ~~H (M6 X 15) Screw (M6X 15) 1 

13 10002989 ~~H (GB/T 6177.1-2000 AtQ-5) Screw (GB/T 6177 . 1- 2000 AtQ-5) 1 

14 100 11653 ~li.l (5. 2 X 10. 5 X 1) Washer (5 . 2 X 10 . 5X 1) 1 

15 100 11289 Wltt .. .U~ff Rocking Arm 1 

16 100 11298 WlttJ!~:ff Rocking Pin 1 

17 10007068 ~~H (GB/T 65- 2000 AtQ-M4X 10) Screw (GB/T 65-2000 AtQ-M4X 10) 2 

18 10011342 ttff...tct~ Needle Bar Thread Eyelet 1 

19 10011347 ttff Needle Bar 1 

20 10011282 ~j!-~~------------------------------------- ~2~!~~~~~~~~---------------------------------------- 1 ------ ------------- ---------
21 10012076 WlttJ!ff Connecting Rod 1 

22 10012068 Wlttu~ Eccentr ic 1 

23 100 11120 $ill'§' Bushing 1 

24 100 11340 ttffffl~ Slide Bl ock 1 

25 100 11399 Wlttii!J:fl!i{tf1!) O- Ri ng 1 

26 100 11283 ffili.l (l OX 19X 14. 5) Retaining Ring (10Xl9Xl4. 5) 1 

27 100 10822 ~~H (M4 X3) Screw (M4X3) 2 

28 100 11343 ~~H (SMll/64" X 40) Screw (SM11/64"X40) 1 

29 100 11287 ~~H (M4X 12) Screw (M4 X 12) 1 

30 10008089 1$~-i_q:~----------------------------------- 9l} __ ~l~~-~-~]) _______________________________________ 1 ------ ------------- ---------
31 100 11290 m!WH~ff Spreader Holder 1 

32 10011356 Wltt Spreader 1 

33 10011355 ~~H (SM1/8 "X 44) Screw (SMl /8" X 44) 1 

34 10004902 t.lltt Needl e 3 

35 100 11299 tt~;t"ct~ Top Cover Thread Eye l e t 1 

36 100 11351 tt~~-t} Needl e Cl amp Spr i ng 1 

37 100 11295 tt~ Needl e Cl amp 1 

38 100 11348 ~~n (SM1/8"X 44) Screw (SMl/8" X 44) 1 

39 100 11338 ~it Spr i ng 1 

40 l.QQ.UA-12. ___ tt~i1~1I~ I~1E-~.£!l __ Si~~~L---------------------------- ___ l ___ ---------------------------------
41 100 11349 tt~ ct~~ Tens ion Eyele t 1 

42 10009255 ~~H (SM1/8 "X 44) Screw (SM l / 8" X 44) 4 

45 100 11911 $ill'§' Bushing 1 

46 100 11352 ttffJ!~:ff Needl e Bar Bracket 1 

47 100 11132 $i!J:g Bush ing 1 

48 100 11346 -m Pin 1 

49 100 11353 ttffJ!ff Connecting Rod 1 

50 10007750 $i!JJJ: (K 8X 12 X 12) Bear ing 1 

51 100 11339 ~~~ (8 X 16Xl) Washer (8X 16 X l ) 1 

52 100 11303 1$~~~-~---------------------------------- 92} __ ~1~-~!------------------------------------------- 1 ------ ------------- ---------
53 10003102 ~~H (GB/T 70. 1- 2000 AtQ 12. 9tQ-M4 X 12) Screw (GB/T 70. 1- 2000 A 12. 9- M4X 12) 3 

54 100 11344 ttffffl~~ Needle Bar Guide 1 

55 100 11397 ~~H (M3. 5X5) Screw (M3 . 5X 5) 1 

56 100 11350 tt~~~ St itch Plate Support 1 

57 100 11341 illlmJ£-\lL!l Oil Felt Support 1 
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'ftfffflll 'ft ]11lftj: (10) 

~-'5- 14 -'5-
No. Pars No. 

59 10011358 

60 100 11337 

61 10002881 

62 100 12726 

63 10012162 

64 10012253 

;gfj; 

~JH (SM9/64" X 40) 

'ft~ 
~JH (GB/T 65-2000 AW.-M4X 8) 

ll}j}l!t~ 

~JH (M5 X 5) 

~JH (M3 X 8) 

NEEDLE BAR & SPREADER MECHANI SM (10) 

Description 

Screw (SM9/64" X 40) 

St itch Plat e 

Screw (GB/T 65-2000 A-M4X8) 

Plug 

Screw (M5 X 5) 

Screw (M3 X 8) 

Number 

2 

2 

2 

--------------------------------------------------------------------

----- ---------- ----------------------------------- ------------------------------------------ -------
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PRESSER FOOT MECHANISM (11) 
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~-'5- ftf -'5-
No. Pars No. 

1 100 11409 

2 10011392 

3 10014314 

4 10011405 

5 10002871 

~JH (Ml6) 

~Ja (Ml6l 

J.I~ff~~:i;J(fil. ftj: 
~JH (SMll /64" X 40) 

fFl ( GB/T 879. 1-2000 ][ ,j-1 £ ~ - 3 X 12) 

PRESSER FOOT MECHANISM (11) 

Screw (Ml 6) 

Nut (Ml6) 

Description 

Presser Bar Guide Set 

Screw (SM11/64"X40) 

Pin (GB/T 879. 1-2000- 3 X 12) 

~~ 
Number 

6 10011393 ~JH (SM3/16" X 32) Screw (SM3/16" X 32) 2 

7 10011942 ~it Spring 1 

8 10011407 J.I~ff~~ Presser Bar Guide Bracket Unit 1 

9 10011398 :lilJ.I!J.!!J /fJ 1lZ Li fter Link 1 

-~~-l~~~~--!~Li@fl_~~~~~~~~~~~------~~~-~~L~~~~~~~~2~-------------~--
u 10003057 ~JH (GB/T 65- 2000 Am.-M5 X 10) Screw (GB/T 65-2000 A-M5 X 10) 1 

12 100 11928 ~it Spr ing 1 

13 100 11457 J.I~ffil})illl~ Oil Protector Cover 1 
14 10011941 !iill:g Bushing 1 

15 10011940 illl:H Oil Seal 1 

16 10011401 :0'ili.l Retaini ng Ring 1 

17 10009255 ~JH (SM1/8 "X44) Screw (SM1/8"X44) 2 

18 10011929 J.I~ff Presser Bar 1 

19 10011996 J.IJl.!!jll})tp~ Finger Guard 1 

--~-12..- !..~2.9.2_11..~---- !~:!J __ i~~~..9..2::.~L____________________________ ~£!~':'--~~-~~-~-------------------------------------- ____ l ___ _ 
21 10014315 J.I!J.!!Jfil.ftf Pr e sser Bar 1 

22 10002940 ~JH (GB/T 67- 2000 Am.-M3 X 6) Screw (GB/T 67-2000 A-M3 X 6) 1 

23 100 14242 :JilJ.I!J.!!J!iillfil.ftf Lifter Shaft , Complete Set 1 

24 10002848 fFl (GB/T 879.1-2000 ][,fl £~-4Xl6) Pin (GB/T 879.1-2000- 4 X l 6) 1 

25 100 11932 ~~ Spr ing 1 
26 100 11406 :0'Jli.] (8X 16 X 8) Ret aining Ring (8 X 16 X8) 1 

27 100 11404 ~JH (SM9/ 64" X 40) Screw (SM9/ 64" X 40) 2 

28 100 11931 ~li.] (6. 5 X 24X 0 . 9) Was her (6 . 5X24X0. 9) 2 

29 100 11938 :JilJ.I !J.!!J!iill~~ Lifter Shaft Bushing 1 

--~-!?..- !..~2.~.2.§..~~---- ~-~--i.~.:.E..~-~'-!-~-~'""?2_______________________ ~~_s.h~! __ ('L~~-'?.:_I.?S_9_:_0 ______________________________ ____ l ___ _ 
31 100 11395 :lilJ.I !iillB:B#l 

:lilJ.IJl.!!Jjfl.ff 
:lili.I!iill8:8#l:0'l:i;J( 

I nterme diate Lever 1 

32 10011402 Lifter Lever 1 

33 10011408 Retaining Block 1 

34 

35 

36 

37 

38 

39 

40 

41 

43 

44 

45 

47 

48 

10011394 ~JH (SMll /64" X 40) Screw (SMll / 64" X 40) 1 

100 11944 :lili.I!J.!!JI!'Jff Connec t i ng Plate 1 

100 11403 ~JH (SM11/64" X40) Scr ew (SMll / 64" X 40) 2 

100 11802 ~JH (SM11/64" X 40) Scr ew (SMll / 64" X 40) 2 
100 11625 ~JH (SMll/64" X 40) Scr ew (SM11/64"X40) 1 

100 11400 :lilJ.I !J.!!J:!JE~B:B#l Lif t er Lever 1 

10002731 ~Jfi (GB/T 5781-2000 ~~Jtt cm_- M5 X 35) Scr ew (GB/T 578 1- 2000 C- M5 X 35) 1 
..0..~-------- -------------------------------"'-- ------------------------------------------ -------
100 11990 :f'~~~!iill Tens i on Re l ease Shaft 1 

10009467 ~J£1 (GB/T 6170- 2000 Am.- M5) Nut (GB/T 6170- 2000 A- M5) 1 

100 12162 ~JH (M5X5) Screw (M5 X5) 1 

100 11937 :lilJ.I !J.!!Jjfl.ff[ll<.!{f[;fR Presser Foot Cover 1 

10002963 ~JH (GB/T 67- 2000 Am.- M4 X 10) Screw (GB/T 67- 2000 A- M4 X 10) 2 

100 11396 :lilJ.I !J.!!Jjfl.ff~ Presser Foot Suppor t 1 

50 100 11987 t~~i~:ff Tens i on Re l ease Roller 

51 10002959 ~JH (GB/ T 65- 2000 Am.-M4X 16) Screw (GB/ T 65- 2000 A-M4X 16) 
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Top Cover Thread Eyel et (12) 

~-'5-
No. 

ftf -'5-
Pars No. 

Description ~~ 
Number 

2ooo5135 ~tU!fJ:l. 14 1 
1 10011978 i:tt!U~ Tension Post Support 1 

2 10011934 ~tl: .1JZ Thread Lead- in Gui d 5 

3 10011936 1Itl:i:ttl:.1JZ Tension Disc Eyelet 5 

4 10011983 :f'~tl: .1JZ~:ff Tension Post Ferrule 5 

5 10004801 :f'~tl: .1JZ Tension Post Suppor t 1 

6 10011935 ~tl: .1JZ Tension Di sc 10 
7 10011939 ~{g Felt 5 

8 10011982 ~-&tl'l Pin 1 

9 10011984 ~if Spring 1 
----~~--------------------------------------------------------------10 10022060 ~tl:~,~U;rfJ:l.ftf1 Thread Tension Spring Cap 1 3 

11 10022844 ~tl:~,;£HJ:l.ftf2 Thread Tension Spring Cap 1 2 

12 10004835 ~Ja Nut 5 

13 10004820 ~JH Screw 5 

14 10004833 ~tl:~ Thread Tension Spring Retainer 5 

15 10004834 

16 10007863 

17 10007848 

18 10002881 

~tl: ll}j:f'~!ll 

~~ 

~~ 
~JtJ (GB/T 65- 2000 At&-M4X 8) 

Thread Tension Spring Cover 

Spring 

Spring 

Screw (GB/T 65-2000 A-M4X 8) 

5 
3 

2 

2 

----- ---------- ----------------------------------- ------------------------------------------ -------
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THREAD TADKE-DOWN MECHANISM (13) 
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THREAD TADKE-DOWN MECHAN ISM ( 13) 

~-'5- ftf-'5-
No. Pars No. 

Description ~~ 
Number 

1 10004865 ~J£1 (SM9/64" X 40) Nut (SM9/64" X 40) 1 

2 10004843 ~jt Spr i ng 1 

3 10004866 ~tl(t'Z Supplementary Tension Disc 2 

4 10004864 ~JH Screw 1 
5 100 12058 r }§ )1tl(tfi Looper Thread Eyel e t 1 

6 10002915 ~JH (GB/ T 65- 2000 AW.- M2. 5X 4) Screw (GB/T 65- 2000 A- M2. 5 X 4) 2 

7 10003123 ~~ (GB/ T 848- 2002 AW.- 2. 5) Washer (GB/T 848- 2002 A- 2. 5) 2 

8 10011980 :;fir )1tl( Thread Take- up Eyelet (Right ) 1 

9 10011988 E.r )1tl( Thread Take- up Eyelet (Left ) 1 

10 10009255 ~JH (SM1/8 " X 44) Screw (SMl /8" X 44) 2 
----~~----------------------------- ---------------------------- -----11 10002881 ~JH (GB/T 65- 2000 AW.- M4X 8) Screw (GB/T 65- 2000 A-M4X 8) 2 

12 100 11979 ""f )1tl(tfi Suppor ting Plate 1 

13 100 11975 ""f )1tl( )1 tl(ff Thread Take- up 1 

14 10011992 ~jt Spring 1 

15 10009653 :0'1~ (GB/T 896-1986-4) Retaini ng Ring (GB/T 896- 1986-4) 3 

16 10011981 ""f)1tl(~ Thread Take- up Support 1 

17 10011989 ~JH (M3 X6) Screw (M3X 6) 1 

18 10012082 ""f )1tl(ffitfi Thread Take- up Eyelet 1 

19 10010846 ~~ (4. 5 X9. 7X 0 . 8) Washer (4 . 5X9. 7X0. 8) 1 

--~-12..- !..~2.9~~! ____ !~:J] __ i_g.§j.J.._©£:~_12..~2.-~-~::Mi_~_©.)_____________ ~£E~.':' __ (.Q~!_.§_~-.:~9Q9 __ ~-::M~-~-~~---------------------- _____ l__ __ 
10012078 )1tl(-1JZ:Jtti::tt 21 Connec ting Pin 1 

10002773 'fj'j ( GB/T 879. 1-2000 ][ .f! 1;: 1f'i -2 X 12) 22 Pin (GB/T 879. 1-2000 -2X 12) 2 

24 

25 

26 
27 

28 

29 

30 

31 

32 

33 

100 12079 )1tl(-1JZ 

100 11986 ""f)1tl(ffi~ff 

100 12080 ~JH (M4 X20) 

10012057 ""f)1tl(~Jt 

10011991 ""f)1tl(~ff 

10003826 O%~ (GB/T 3452 . 

100 11943 ~it 

1-2005- 6 X 1. 8-G- N) 

Thread Eyelet 

Thread Gu ide 

Screw (M4 X20) 

Thread Washer 

Thread Guide 

O- Ring (GB/T 3452. l - 2005- 6 X 1. 8- G- N) 

Spr ing 

1 

1 

2 

1 

1 

1 

1 

!..~2.9.!~~---- ~-~-_i_g.!!f.J.._~£:]_12..~~-.f-~:.©2._________________ ~~_s.b.~! __ (~~LT __ 'e:.?Q9.?.._~:.~l-------------------------- ____ l ___ _ 
100 11977 ""f )1tl(:J!f:i;:~ Connec ting Block 1 

10011976 ""f )1tl(tfi'f Thread Wrench 1 

34 10009074 ~JH (M4X4) Screw 

----- ---------- ----------------------------------- ------------------------------------------ -------
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LUBRI CTING MECHANISM ( 14) 

Description 
Number 

~-'5- ftf -'5-
No. Pars No. 

1 10004873 tlll*f*ltNtt Oil Pump Gear 1 

2 10004880 tlll*iNft Oil Pump Gear 1 

3 10004879 tlll*!illl Oil Pump Shaft 1 

4 10004871 tlll*t;ffi~ Oil Pump Cover 1 

5 10003091 ~JH (GB/ T 70. 1-2000 Am.- M4X 40) Screw (GB/T 70. 1- 2000 A-M4X 40) 2 

6 10003097 ~JH (GB/ T 70. 1-2000 Am.- M4X 25) Screw (GB/T 70. 1- 2000 A-M4X 25) 2 

7 10004851 1!/iltt Oil Pump Driv ing Worm Gear 1 
8 10009074 ~JH (M4X4) Screw (M4 X 4) 1 

9 10004877 tlll*:l!f:i::.fR Oi l Pump Connecting Pl a t e 1 

10 100 11313 ~JH (M6 Xl2) Screw (M6Xl2) 2 ----..;...'------ ------------------------ ----------------------------------
11 10004872 tlll*i*l Oil Pump Body 1 1 

12 10003093 ~JH (GB/T 70. l -2000- M8 X 20) Screw (GB/ T 70. l - 2000-M8 X 20) 1 

13 10012106 tlll:ll.l: Oil Reser voir 1 

14 10004878 tlll*i* 2 Oil Pump Body 2 1 

19 10007068 ~JH (GB/T 65-2000 Am.-M4X 10) Screw (GB/T 65-2000 Am.-M4X 10) 1 

20 100 12110 ffij)Z Magnet Ho lder 1 

21 10004427 ti!J:Il.l:l!Zi~ Magnet 1 

22 10009264 ~JH (SM3/ 8 "X 28) Screw (SM3/8" X 28) 1 

23 10009263 U:.fl Washer 1 

--~-~- ~~Ql~~~!____ !~:!J __ i~~-~~~~-~--------------------------- ~£!~~--G?-~~{~~-~-!Ql__________________________________ ----~----
25 100 12103 l!l'f:i;:;'k Oil Tube joint 4 

26 100 11471 nl:tlllmtllll!r~ Oil Tube Clamp 7 
27 10007795 ti!J"g ( <1! 3. 5 X <1!5) Oil Tube ( <1! 3. 5X <1!5) 1 

29 10009471 ~J £1 (GB/T 6170- 2000 Am.- M4) Nut (GB/T 6170- 2000 A- M4) 1 

30 100 12104 ~JH (Ml OX 7) Screw (Ml OX7) 1 

31 10014236 i1ll! tlll ~fil.ftf Oil Filter 1 

32 10003793 O%~ (GB/T 3452 . 1-2005- 38. 7 X 3. 55- G- N) O- Ri ng (GB/T 3452. 1- 2005- 38 . 7X3. 55-G- N) 1 

33 20003647 i1ll! tlll ~~ Oil Fi llter Cap 1 
34 10002959 ~JH (GB/T 65- 2000 Am.- M4 X 16) Screw (GB/T 65- 2000 A- M4 X 16) 3 

--~-~- ~~Ql~~~---- 1$_~~~------------------------------------- 9l} __ I~9~J:l~~-~-------------------------------------- ____ l ___ _ 
36 100 12105 ...t ti!J :11.1: Oi l Recei ver 1 
37 10011314 ~JH (M4X6) Screw (M4X6) 1 

38 10014238 tlll l!l' Oi l Tube 1 

39 10012111 U:.~ Washer 1 

40 100 11307 ~m Fe l t 1 

42 100 14067 [§ti!J"gf:i;:;'kfil.ftf Suction Pi pe jo int Compl e te Set 1 

43 10007796 ti!J"g ( .P4 X .P 6) Oil Tube (<P4 X .P6) 1 

44 10014235 i!i!PJ ifl\lfil. ftf One-Way Valve Compl et e Set 1 

45 10011 460 7/i!Jft{Jl; ti!J l!l'fil. ftf Oil Pump Dri v ing Tube Complete Set 1 

46 l.~QQZ7_9..§. ___ il!LTt _______________________________ 9lLI.!;!..~---------------------------------- ___ l __ _ 
47 100 12102 ~JH (SM1/4" X 40) Screw (SMl / 4" X 40) 2 

48 100 12107 ~J £1 (SM1/4" X 40) Nut (SM1/4"X 40) 1 

49 100 14245 ~tHJl;fi;J {jj; ti!J "gfiJ.ftj: ti!J"g Looper Compl ete Set Driv ing Tube 1 

50 10007796 tlll l!l' Oi l Tube 1 

51 100 14239 tlll l!l' Oi l Tube 1 

52 100 14239 tlll l!l' Oi l Tube 1 

53 10004881 i1 i1ll!IMl 1I1i'Z Screen 1 

54 10004875 

56 10023268 
tlll*i1i1ll! IMl 
[§ti!J"g 

Oil Pump Screen 

Suction Oil Tube 
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'El1i'Zlillf4 (15) TABLE MECHANISM (15) 

~-'5- 14 -'5-
No. Pars No. 

Description ~~ 
Number 

1 100 11312 ~Jt1JZ:i!R<fi Hang ing Nut 4 

2 10011361 ~~H (M8 X 50) Screw (M8 X 50) 4 

3 10009273 ~li] Washer 4 

4 10006282 ~li] (GB/T 859-1987-8) Washer (GB/T 859- 1987-8) 4 

5 10009272 ~~ (9X24X3) Washer (9X24X3) 16 

6 10011315 itlJ!llt~ Oil Resr vo ir Rubber Cushion 4 

7 10011306 ~~H (M5 X 7) Screw (M5 X 7) 4 

8 10011359 {:]jJZil}j~~ Rubber Cushion 4 

9 10011309 :13fl11JZ Chain Guide 1 

10 10003101 ~~H (GB/T 70.1-2000 A.W.-M5X8) Screw (GB/T 70.1-2000 A-M5 X 8) 2 ---- -"-'------ ------------------------- ---------------------------------

----- ---------- ----------------------------------- ------------------------------------------ -------
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SUBMODEL EXCLUSIVE PARTS (16) 

22 

r-27 2~~ 
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~*& 
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23 :: . . . . 

~ ~ 29 :; J 
~24 

15 
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7M]li$f4 (1 6) Submodel Exclusive Parts (16) 

~-'5- 14 -'5- ;gfj; Description ~~ 
No. Pars No. Number 

1 20003841 :F"~~t& Front Cover 1 

2 20003840 :F"~~t&...t.f& Front Cover(Small) 1 

3 10011550 911Pft Fabric Slide Plate 1 

4 10011546 1"l;f3J.Jt Dustproof Cover 1 

5 10009074 ~JH (M4X 4) Screw (M4 X 4) 2 

6 10014160 :i't:ih~f.ll.f4 Folder 1 

7 10011541 :i't:ih~x~ Folder Support 1 

8 10011742 :Tt::ii!~x~OO.f,!fii.fR Folder Clamp 1 

9 10011744 ~JH (M6X 5) Screw (M6 X 5) 2 

10 10011676 ...t~ .f& Looper Thread Take -up Cover 1 
----~~--------------------------------------------------------------12 10002881 ~JH (GB/T 65- 2000-M4X 8) Screw (GB/T 65-2000-M4 X 8) 2 

13 10009467 ~J£1 (GB/T 6170- 2000 A§Jl-M5) Nut (GB/ T 6170-2000 A§Jl-M5) 2 

15 10011909 :ft;f3j.:ll.J: Knitted Tape Stand 1 

16 10011903 ft;;f3j.:ll.J:$i!J Knitted Tape Stand Crankshaft 1 

17 10011902 1"ili.l Collar 1 

18 20003875 :ft;f3j.~ Support 1 

19 10011866 f\:lUJ H (M8) Screw (M8) 1 

20 10011865 f\:~:11.1: Adiusting Stand 1 

22 10011549 ~:;(p;j:HJH~ (M5Xll) Tape Guide (M5X11) 2 

--~-~- ~~Qll~~!____ jf~-f.t~------------------------------------- I~P~-Q~-~~------------------------------------------- ----~----
24 10011483 ~:;(pff~:l!f~~ Tape Guide Adj usting Holder 2 

25 10011969 ~JH (M6 X5) Screw (M6X5) 3 

26 100 11218 ~JH (M4) Screw (M4) 1 

27 100 12073 ~JH (M5 X 16) Screw (M5 X 16) 2 

28 10005537 ~~~ (GB/T 93-1987- 5) Washer (GB/ T 93-1987- 5) 2 

29 10012014 ~JH (M5X4) Screw (M5 X4) 4 

----- ---------- ----------------------------------- ------------------------------------------ -------
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1311ftt- ( 17) ATTACHMENT BOX ( 17) 
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2 

13 
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[lftftj: (17) ATTACHMENT (17) 

Ff~ ftf~ Description !!&~ 
No. Pars No. Number 

1 

2 
3 

4 

5 

6 

7 

8 

9 

10 

11 

10004248 

10008932 

10004882 

10014185 

10014159 

E007~)ilj i.#,BJJ :r;:&.$ftj:#:;$: 

~4 
itll'ill?. 
1&-¥6 

."if D 7f7JllO 

Explai n Book 

Funne l 

Jerrican 

Wrench6 

Screwdri verllO 
10014201 tlf=f Thread Tweezers 1 

20000813 N'ill1tHJ1~f.!Htf Chain Ccmp l e te Set 1 

10009684 f*l /\m i&-¥ (GB/ T 5356-1998-1. 5) Hexagonal Wrench (GB/ T 5356- 1998-1. 5) 1 

10014236 &itll~f.lHtf Oil Fi lter Complete Set 1 

L~~!l~l~---- ~~~--------------------------------------- ¥~~1:i~~--Q?.~~E---------------------------------------- ____ l ___ _ 
10004902 tllft ()X\.~) Needle (UY128 GAS) 10 

12 20001784 

13 10011155 
+illl'ill?.f.lHtf 
IG:itll!lli 

Jerrican 

HP Oiler 

15 

16 

17 

18 

19 

20 

21 

22 
23 

24 

25 

26 

27 

28 

29 

30 
31 

10009270 f*l/\m7f7J Hexagonal Wrench 1 

10014122 1&-¥7 Wrench7 1 

10014186 1&-¥8 Wrench8 1 

10013982 "if 0 7f 7]220 Screwdri ver220 1 
10009683 f*l/\mi&-¥ (GB/T 5356-1998- 2) Hexagonal Wr ench (GB/T 5356-1998- 2) 1 

10009686 f*l /\m i&-¥ (GB/ T 5356-1998-2. 5) Hexagonal Wrench (GB/ T 5356- 1998-2. 5) 1 

LQ~92§§_/2. ____ .£1A~~:f_jQ.~iLI2.~~?.:-.L~2.?.:?l_____________ ~~2'1!.~£Dii.L.'!..r:.~Ds.t!..i.Q.§/_I__~~§§:]._~~~=-l) _______________ ____ l ___ _ 
10009687 f*J/\mi&-¥ (GB/T 5356-1998-4) Hexagonal Wr ench (GB/T 5356-1998-4) 1 

10009689 f*l/\mi&-¥ (GB/ T 5356-1998-5) Hexagonal Wrench (GB/ T 5356-1998-5) 1 

10009688 f*l/\mi&-¥ (GB/ T 5356-1998-6) Hexagonal Wrench (GB/ T 5356-1998-6) 1 

10011548 ffiJ1f ~li:.~!PJ Fabr ic Guide(Left ) 1 

10011542 ffiJ1f~;f:l ~ !PJ Fabr i c Gui de (R i ght) 1 

10011545 ~JH (M3X3. 3) Screw(M3X3. 3) 1 

10002998 If:: li] (3) Washer (3) 1 

10011547 r1~$~li:.~!PJ Pl ate (Left ) 1 

10011486 r:f~$~1:1 ~ !PJ Pl ate (Ri ght ) 1 

L~~!l~~-~---- !~:!J __ I¥~-~-L~L_______________________________ ~~!~-~--~-12.~-~~~--------------------------------------- ----~----
32 10011249 If::[l (5 . 6X ll. 8 X 0 . 8) Washer (5. 6X l1. 8 X0. 8) 2 

--------------------------------------------------------------------
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